
 

 
Office: +1 (303) 620 0020 • inquiry@dolbear.com • www.dolbear.com 
Behre Dolbear Group Inc.   4255 South Buckley Road, #425   Aurora, Colorado 80013 USA 
 

 
 
 
 
 
 
NI 43-101 TECHNICAL REPORT ON THE JERRITT CANYON 

MINE, ELKO COUNTY, NEVADA, USA 
June 8, 2020 

 
 
 
 
 
 
Prepared For: 

Ely Gold Royalties Inc. 
Box 49195 
2833 – 595 Burrard Street 
Vancouver, British Columbia V7X 1K8 
Canada 
 
 
 
 
Prepared By: 

Mr. Joseph A. Kantor, QP (Geology), #1309QP 
Mr. Christopher J. Wyatt, QP (Mining), #1364QP 
 
Behre Dolbear & Company (USA), Inc. 
4255 South Buckley Road, #425 
Aurora, Colorado 80013 
 
 
 

mailto:enquiry@dolbear.com
http://www.dolbear.com/


Jerritt Canyon Mine, Elko County, Nevada, USA  
[...]
back to the primary crusher. Trash screen undersize, which is approximately P80 200 mesh, discharges directly to 
the first of six CIL tanks. Milk of lime is added to the slurry and liquid sodium cyanide is added to the top of the 
slurry in the first CIL tank. Cyanide can also be added in subsequent stages as needed. Each CIL tank holds 20 g/L 
of coconut shell 6 mesh by 12 mesh activated carbon. Carbon is held in the tanks by screens with 18 mesh 
openings. The slurry in the CIL circuit flows by gravity from tank 1 to tank 2 to tank 3, and so on until the slurry 
discharges from the circuit. As carbon is loading with gold, it is advanced countercurrent to the slurry flow using 
carbon advance pumps. That is, the carbon is advanced from CIL tank 6 to tank 5 to tank 4 and so on until it is 
removed from CIL tank 1 and advanced to the carbon strip circuit. The slurry discharging from CIL tank 6 reports 
to the 30 mesh safety screen to collect any carbon that may have passed through the tank screens. The tailings 
are sampled by an inline Heath & Sherwood sample cutter before flowing to the TSF. 
 



Jerritt Canyon Mine, Elko County, Nevada, USA  
June 8, 2020  
 
 

Project 20-027 (NI 43-101) 157 BEHRE DOLBEAR 

17.1.8 Carbon Strip Circuit 
 
The activated carbon is stripped in five ton to six ton batches, using heat and pressure. The solution temperature 
is 280°F at a pressure of 50 psi to 60 psi. The flow rate is approximately 40 gpm and the average strip time is 
12 hours to 14 hours. 
 
The pregnant solution from the carbon strip solution reports to the electrowinning (EW) cells where the gold is 
recovered from the solution. Two EW cells operate in series. The cells are 150 ft3 and 50 ft3, respectively. 
 
17.1.9 Refinery 
 
The EW cells are cleaned on a batch basis. The resulting sludge is pumped through a filter press to remove moisture 
from the sludge. The sludge is dried in a mercury retort for 24 hours. The temperature reaches 1,150°F in order 
to remove mercury from the sludge prior to smelting. The dried sludge from the retort furnace is mixed with flux 
(e.g., borax, niter, soda ash, and silica). The flux helps to create a stable slag to allow the oxidized impurities to 
separate from the precious metal doré as it is being smelted in the induction furnace. Doré bars weighing 500 oz 
that contain approximately 90% gold are poured and shipped off site for additional refining. 
 
Since taking ownership of the property on June 24, 2015, JCG has purchased new capital equipment and completed 
a number of projects in order to complete maintenance on the processing facilities that had been neglected under 
the previous ownership and to improve plant operations, reliability, and safety and environmental conditions, 
including control of fugitive dust, which has been a major issue. 
 
The projects include: 
 

• Discharge end of the dryer was worn and it was replaced. 
• Ball mill bull gear was replaced. 
• The carbon strip procedure was changed to regular standard basic method. 
• Carbon wash was reinstated and the procedure and method was changed to standard method. 
• Crushing circuit conveyor system arrangement was modified, including a new incline feed belt, new 

double-deck screen, new secondary screw conveyor, and new secondary fines conveyor. The 
modifications remove 30% of the material that meets the target particle size distribution before 
the fine crush and directs it to the FOB without crushing. 

• Vent duct system is heated to help condensation of steam in the vent system in the winter. 
• New Osepa, cross over slides, and cyclones were installed in the fine grinding circuit. 
• The current cooling tower was refurbished and a new cooling tower was added to the cooling pond. 
• Modifications were made to the east–west baghouse, including a new Fuller-Kinyon dust pump 

system. In 2018, the cyclones for the baghouses will be removed and proper sized ducting will be 
put in to replace it. 

• Fine carbon system was constructed and commissioned. 
• The company refurbished heap leach carbon columns, feeding them a partial cut of the thickener 

overflow and is presently working on increasing their flow rate. 
• Assay laboratory renovations were completed in 2017. 
• Major oxygen plant maintenance was completed by the company that is contracted to operate the 

plant. 
 
JCG conducted major two week shutdowns in August 2015, November 2016, and October 2017. Both roasters were 
completely cleaned, repaired, and inspected during the November and October shutdowns. The west roaster was 
cleaned and repaired in the October shutdown. 
 



Jerritt Canyon Mine, Elko County, Nevada, USA  
June 8, 2020  
 
 

Project 20-027 (NI 43-101) 158 BEHRE DOLBEAR 

All major equipment has now been maintained properly. 
 
The wet milling facilities remaining from pervious operations but the two grinding lines are currently not in use or 
permitted for use. Each line consists of one 800 hp semi-autogenous grinding (SAG) mill and a 700 hp ball mill 
with capacities of approximately 1,450 stpd for a total capacity of approximately 3,000 stpd. 
 
 
 
  



Jerritt Canyon Mine, Elko County, Nevada, USA  
June 8, 2020  
 
 

Project 20-027 (NI 43-101) 159 BEHRE DOLBEAR 

18.0 PROJECT INFRASTRUCTURE 
 
The following section is excerpted from the RPA Technical Report (September 28, 2018), unless 
otherwise specified. Changes to tables, figure numbers, section numbers, and standardization have 
been made to suit the format of this report. Updates to the text is made to reflect current tense, data, 
and/or information are annotated by the use of brackets, italicized, and labeled [Behre Dolbear, 2020]. 
 
Jerritt Canyon has been in production for many years and has well established infrastructure including: 
 

• Office buildings; 
• Warehouse facilities; 
• Maintenance shops; 
• Laboratory facilities; 
• Communication networks; 
• Onsite security; 
• TSFs; and 
• Water management systems. 

 
18.1 ROAD ACCESS 
 
The main access road is approximately seven miles long and is a 22 ft wide paved road between Nevada 
Highway 225 and the mill site. A 100 ft wide haul road provides access between the major ore-producing mines 
and the mill site. This road network is approximately 17 miles long. 
 
18.2 WATER SOURCES 
 
Water for the mill site comes from two sources: deep underground water wells and a connected series of seepage 
recovery wells and pumps. All pumping wells are permitted through the Nevada Division of Water Resources water 
rights. Three potable water systems exist on the property and are permitted as public water supplies. 
 
18.3 POWER 
 
Power to the mine site is supplied by NV Energy through a 125 kV, three-phase transmission line. Monthly power 
consumption is approximately 8.0 MWh. 
 
18.4 SEWAGE AND WASTE DISPOSAL 
 
Domestic wastewater (sewage) at the mill site is treated in a packaged wastewater treatment plant. Treatment 
includes primary settling, air-enhanced digestion, and chlorine disinfection. Treated effluent is disposed of in the 
TSF. Each of the underground mines has an individual sewage disposal system consisting of a collection system, 
septic tank, and leach field. 
 
18.5 ORE STOCKPILES 
 
There are a number of ore stockpiles present at the mine site. The remote stockpiles are located distal to the mill 
facilities and are spread throughout the property mostly in the areas of the Smith, SSX, Saval 4, and West Mahala 
mines. There are also several ore stockpiles located in the ROM area adjacent to the mill. 
 



Jerritt Canyon Mine, Elko County, Nevada, USA  
June 8, 2020  
 
 

Project 20-027 (NI 43-101) 160 BEHRE DOLBEAR 

18.6 TAILINGS AND WATER MANAGEMENT FACILITIES 
 
The original TSF-1 was designed by Sergent Hauskins & Beckwith (SHB) and was commissioned in 1981. 
Knight Piésold designed the five subsequent raises, including the final raise (Phase VII) that was constructed in 
1998. The primary retention structure of the TSF-1, the East Embankment, is a zoned earthen dam with an 
upstream low-permeability barrier zone, interior chimney drain, and mass random fill shell. Subsequent raise 
construction incorporated extension of the barrier and drainage zones. The TSF-1 is currently operated as a 
managed sub-aerial deposition system. Excess supernatant water is transferred to the Evaporation Pond and the 
Water Storage Reservoirs (WSR). The solution is actively evaporated. 
 
Phase 1 of TSF-2 was completed in December 2012. The State granted approval to operate in January 2013. The 
Phase 1 construction included a 73 acre TSF and a 62 acre WSR that has an East Basin (WSR-E) and a West Basin 
(WSR-W). 
 
TSF-2 is a double-lined facility. An 80 mil single-sided micro-spike high density polyethylene (HDPE) primary liner 
was installed over a 60 mil HDPE drain liner. This phase was designed to provide 4.5 million tons of storage space 
for tailings deposited at 85 lb/ft3. Recent measurements determined that the settled density is approximately 
75 lb/ft3, which reduces the capacity to approximately 3.75 million tons. 
 
Phase 2 of TSF-2 consists of one 12 ft lift to provide storage for approximately 1.6 million tons. Phase 3 is another 
21 ft lift to provide storage for an additional approximately 3.0 million tons. A bid to construct a 10 ft lift that was 
received in September 2017 estimated the cost to be approximately $4.9 million. 
 
18.7 WATER TREATMENT PLANTS 
 
18.7.1 Tailings Water Treatment 
 
An Engineering Design Change (EDC) for the installation of a water treatment plant (WTP) consisting of chemical 
pre-treatment, pH adjustment, coagulation, oxidation, an inclined plate settler, ultrafiltration system, sea water 
reverse osmosis, and ion exchange vessels to treat antimony, arsenic, cadmium, chloride, manganese, mercury, 
nitrogen, selenium, sulfate, thallium, and total dissolved solids (TDS) was approved by Nevada Division of 
Environmental Protection-Bureau of Bureau of Mining Regulation and Reclamation (NDEP-BMRR) in 
December 2016. Anticipated commissioning of the plant was the first quarter of 2017. Water contained in the 
WSR-E, WSR-W, TSF-1, TSF-2, and the Evaporation Pond needs to be treated so the ponds can be drained in order 
to remove excess water from the site and facilitate future tailings storage. 
 
The plant is designed to process 800 gpm with a maximum flow of 1,000 gpm. Raw water from Dash and the 
W-WSR will be pumped through separate double contained pipelines to a polyethylene reaction tank. Upstream 
from the reaction tank, sodium dimethyldithiocarbamate (NaDTC), sodium hydroxide (NaOH), ferric chloride 
(FeCl3), and sodium hypochlorite (NaOCl) will be added to the raw water through an inline mixer for chemical pre-
treatment, pH adjustment, coagulation, and oxidation respectively. The process water will then be pumped to an 
inclined plate settler (IPS) for solids separation. The solids laden underflow from the IPS will be pumped back to 
TSF-2. The clarified effluent from the IPS will be gravity fed to the ultrafiltration (UF) feed tank. 
 
The clarified process water will then be pumped by Variable Frequency Drive (VFD) controlled feed pumps through 
pre-strainers, and then through an ultrafiltration (UF) system for suspended solids removal. Antiscalant 
(Vitec 3000) and FeCl3 will be dosed into the UF feed tank for scale control and coagulation of fugitive suspended 
solids. Sulphuric acid will also be added for pH adjustment. Hydrochloric acid may be substituted as the acid 
depending on cleaning characteristics observed during operation. After filtration, the UF filtrate will flow to another 
polyethylene tank for sea water reverse osmosis (SWRO) feed. The process water will then be pumped through 



Jerritt Canyon Mine, Elko County, Nevada, USA  
June 8, 2020  
 
 

Project 20-027 (NI 43-101) 161 BEHRE DOLBEAR 

three parallel SWRO units for removal of dissolved solids. Bisulphite and antiscalant (Vitec 3000) will be added to 
the SWRO feed for chlorine removal and scaling control. These chemicals are added through an inline mixer into 
the SWRO feed pipe. 
 
UF and SWRO cleaning waste and SWRO concentrate will be sent to one of two sump chambers inside of the plant 
that will gravity drain to the Evaporation Pond. JCG can maintain the option to divert SWRO concentrate to TSF-2, 
but revised drawings will be required prior to this disposal. Water from periodic UF flushes will contain particulate 
solids and be sent to the other sump chamber which will be recirculated to the reaction tank. SWRO permeate will 
be sent to ion exchange (IX) vessels for final polishing. Backwash water from the IX vessels will be sent to the 
same sump chamber as the SWRO and UF cleaning waste. The treated water from the IX will then be sent to a 
60,000 gallon existing tank located next to the Smith WTP. This water will comingle with the treated effluent from 
the Smith WTP, and will be pumped through HDPE pipelines to injection wells. 
 
At the time of the site visit, the major equipment to construct the Tailings WTP was on site. The estimated cost to 
complete construction of the plant is estimated to be approximately $6 million. 
 
18.7.2 Smith Mine Water Treatment Plant 
 
Raw water from Smith dewatering wells will be pumped to a newly constructed 282,000 gallon tank that will serve 
as dewatering equalization, fire water pressure and reserve volume, and Smith WTP feed. Raw water will flow by 
gravity from the 282,000 gallon tank to the WTP via a 12 in. HDPE pipeline. Upon entering the WTP, a pressure 
reducing valve will step the pipeline pressure down to a level appropriate for the plant process. 
 
Treatment begins with addition of FeCl3 for coagulation and iron adsorption, sulphuric acid (H2SO4) to lower pH, 
and sodium hypochlorite (NaOCl) for oxidation. The chemically pre- treated water will flow through a reaction 
vessel, then to coagulation/filtration vessels, and finally through adsorption vessels into an existing 60,000 gallon 
finished water tank. A bypass/blend line will be installed to allow controlled blending of filtrate from the 
coagulation/filtration vessels with water that has undergone the entire treatment process. Sodium hydroxide 
(NaOH) will be added post treatment in order to raise the pH to within permissible levels. All plant vessels will be 
connected by polyvinylchloride (PVC) piping and automatic valves for process control. 
 
The coagulation/filtration and adsorption vessels will be backwashed regularly into cone bottom backwash (BW) 
tanks. Process water will be transported inside the building via single-wall PVC pipe, and inside pipe-in-pipe 
configuration between the building and tank farm area. Supernatant from the BW tanks will be transported via 
pipe-in-pipe from the tanks and pumped to the WTP intake, upstream from chemical addition. Solids-laden process 
water will be pumped from the BW tanks to the TSF for disposal. 
 
The effluent from the WTP will be sent to the existing 60,000 gallon existing tank where it will be comingled with 
the treated effluent from the Tailings WTP. Treated water will be pumped using a dedicated pipeline to injection 
wells. The disposal pipeline will be a combination of double containment methods using buried pipe-in-pipe, single 
wall pipe in lined trench, and above-grade pipe-in-pipe. The various methods are required to ensure the process 
pipe can be drained if service is necessary. 
 
 
 
  



Jerritt Canyon Mine, Elko County, Nevada, USA  
June 8, 2020  
 
 

Project 20-027 (NI 43-101) 162 BEHRE DOLBEAR 

19.0 MARKET STUDIES AND CONTRACTS 
 
The following section is excerpted from the RPA Technical Report (September 28, 2018), unless 
otherwise specified. Changes to tables, figure numbers, section numbers, and standardization have 
been made to suit the format of this report. Updates to the text is made to reflect current tense, data, 
and/or information are annotated by the use of brackets, italicized, and labeled [Behre Dolbear, 2020]. 
 
This section is not applicable. 